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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT USTED BEWW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLWWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADOY PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 
API 599 

- VALVE INSPECTION AND TESTWG 
- METAL PLUG VALVES - FLANGEO. THREADED AND WELDING 

API 6D 
API 600 

- I'II'FLlhE V:\I.VtS - <i.\TE. PL1.ü. HAII 4 S D C  tILCh 
- STLLI CATE VALVLS. I I.i\\GF.I> 4ND H I:I.I>ING F\DS 

ANSI ~16 .10  - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIBIG-11 - FORGED FITTINGS. SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - F LANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF SfEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC031A08MAB830000M 
(Código) 

Descri~tion 3" Fig. 5202 F UT WCB, API TIUM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALWJLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
Y*LVEWm< W W  EMISSION CONTROL (M PPM'S MAX.)(VALVULA SUMINISTRADACON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (M PPM'S MAX.) ) 

k I 

1 CHEMICAL COMPOSITIOK (Yo) COMI'OSIC~~)N QUI!dICA i " o i  1 TENS YIELD ELC RED BllS 

I J 
FACIO-21 W " 3 "  

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

1 . 
KPSL m 1  *% *A 

c m @  IST 2ND 3RD AV0 

76.27 46.11 30 60 168 

79.17 49.45 2 4  45 164 

I . . 

BONETE 

WEDGE WH35747 ASTMA-216MB 
OISCO 

* ITEM HEATNO. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WH34801 ASTMA-216iWCB 
CUERPO 

BONNET WH34789 MTMA-216nUCB 

P S v c Mil s i  Ni CI M0 CU Cb 
0.205 0.945 0.033 0.013 0.483 0.028 0.028 0.001 0.031 0.003 

No&ted lo RIomialirado a) 930 Temoer to (Temple al 650 EnfMdo en aire. 
0.200 0.896 0.031 0.014 0.500 0.043 0.054 0.001 0.033 0.003 

Nomialirated to (Nomializado a) 930 Temoer to fiemole a) 650 Enfriado en aire. 
0.195 0.980 0.029 0.011 0.486 0.049 0.041 0.019 0.015 0.001 

NomialVated to O?omiaLiza& a) 930 Temoer to (TnimIe al 650 Enirido en airs. 
84.68 43.65 30 59 154 


